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Team and solution

Solution is based on GNOMON Product named eHealthPass, a
patient centric application for patients and practitioner collaboration,
maintained and from GNOMON.

Our Team
Kostas Karkaletsis
Domniki Melliou
Argiris Gkogkidis
Natalia Giannouli
Christina Konstantinidou
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USE CASE

Personalized ePI Delivery through a Mobile Application

Actors:

User: The individual requesting an electronic Patient Information

(ePl) document.
Smart Pre-Processor: A system component that analyzes and extracts

relevant information from documents.
API: Interface for processing and delivering personalized ePls.
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Challenge 2

API G-LENS
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Mobile APP:

1) Request for ePlI

2) Request for filters

3) Feed with IPS and personalized filters the API
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Challenge 1 - Screenshot

Welcome

. Kravea
Pedro Gravitate

My Health
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SUMMARY CATEGORIES high blood pressure

essential hypertension
Type Choose range @
Con ns type 2 diabetes
Irritable bowel kidney disease
syndrome
26/01/2018 o :
p diabetic kidney disease int
Find Doctor Myor depressive « If you have any further questions, ask your doctor or
disorder, recurrent pharmacist.
10/01/2019 « This medicine has been prescribed for you only. Do not
4 pass it on to others. It may harm them, even if their signs
of illness are the same as yours.
Appointments «If you get any side effects, talk to your doctor or
Human pharmacist. This includes any possible side effects not
immunodeficiency ... listed in this leaflet. See section 4.
18/01/2018
V.
My Fitness &
Well-being Abnormal results of What is in this leaflet
kidney function stu...
16/01/2024
”
Medication
« What Karvea is and what it is used for
All Services —> Calcium, « What you need to know before you take Karvea
Pr=M combinations with ... « How to take KarveaPossible side effects

« How to store Karvea
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« Contents of the pack and other information
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Challenge 2 - Screenshot

Kravea
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Package leaflet: Information for the user

Karvea 75 mg tablets

irbesartan

Read all of this leaflet carefully before you start
taking this medicine because it contains important
information for you.

« Keep this leaflet. You may need to read it again.

«If you have any further questions, ask your doctor or
pharmacist.

« This medicine has been prescribed for you only. Do not
pass it on to others. It may harm them, even if their signs
of illness are the same as yours.

«If you get any side effects, talk to your doctor or
pharmacist. This includes any possible side effects not
listed in this leaflet. See section 4.

What is in this leaflet

- What Karvea is and what it s used for
+ What you need to know before you take Karvea
+ How to take KarveaPossible side effects

+ How to store Karvea

« Contents of the pack and other information
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Kravea

1. What Karvea is and what it is used for

Karvea belongs to a group of medicines known as angiotensin-i
receptor antagonists. Angiotensin-Il is a substance produced in
the body which binds to receptors in blood vessels causing
them to tighten. This results in an increase in blood pressure.
Karvea prevents the binding of angiotensin-Il to these
receptors, causing the blood vessels to relax and the blood
pressure to lower. Karvea slows the decrease of kidney function
in patients with high blood pressure and type 2 diabetes

Karvea is used in adult patients

« to treat high blood pressure (essential hypertension)

« to protect the kidney in patients with high blood
pressure, type 2 diabetes and laboratory evidence of
impaired kidney function.

2. What you need to know before you take
Karvea

Do not take Karvea

« if you are allergic to irbesartan or any other ingredients
of this medicine (listed in section 6)

« if you are more than 3 months pregnant. (It is also better
to avoid Karvea in early pregnancy - see pregnancy
section)

« if you have diabetes or impaired kidney function and
you are treated with a blood pressure lowering medicine
containing aliskiren.

Warning and precautions

CO-ORGANIZERS

HAIKA

AN

Harionalesesth Autroriy

AT H E N S

DIGITAL
HEALTH
WEEK 15-19th January 2024 | Royal Olympic Hotel

www.athensdigitalhealth.eu



HOSTED BY CO-ORGANIZERS

Y £
I\ /4

Contact Us HLT  onars

Kostas Karkaletsis

CTO of Gnomon Informatics SA

YEARS 1994 - 2024

For further information
k.karkaletsis@gnomon.com.gr

@ httgs:[[www.gnomon.com.gr

1910)08(0) 8!

INFORMATICS S.A. p+302107001635(310)
a: Antoni Tritsi 21, 57001, Thessaloniki
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